=i
A

LLIKA® CEPBEPHbIN CEPUW BY ZPAS
(AKCECCYAPbI)

VHCTPYKUMS N0 MOHTaXyY

COCTAB KOMIJTEKTA GAJIbLL-MAHENN

Ynakoska danbLu-naHenn 1U

@ MpoBod 3asemnerus - 1 wm

@ @ llatda 2pabep 5 - 1wm
(8) Buwm Mox10 - 1um
@ @ lladda 2pabep 6 - Tum

E 3 @ Pansw-navens U - 1 wm

\ @ laika 3aknadHas M6 - 2 wm
B (3) Busm Mex5 - 2 um

@ @ Bmynka nnacmukobas - 2 wm
(o G roxas-1un

Ynakoska danbu-naqenu 2U/3U/4U/5U/6U

i j @ danbw-naxens 2U - 1um o d @ ®anbw-nasens SU - 1 wm
g @ ®answ-naqens 3U - 1 wm

= . ®anbw-naHens 6U - 1 wm

j @ ®anbw-naHens U - 1 wm ’L

@ [pobod 3a3emMnerus - 1 wm

@ ladda 2pabep 5 - 1wm
(1) Buwm Mox10 - 106 wm

@ @ Bmynka nnacmukobas - & wm @ @ lln(iBa zpabep 6 - 1 wm
@ ladka 5 - 1 wm

@ l"atka 3aknadHas M6 - & wm

B (5) Bum MoxT5 - & um




K

NOPSA0K MOHTAXA

[na MoHTaxa noboi danbli-naHen Bam
notpebyeTcsa 0TBepTKa KpecToBas.

[lns yckopeHus npoLecca MoHTaxa
PEKOMEHOYETCH UCMOb30BaTh LUYPYNOBEPT.

LWar 1

Mpunoxunte panblu-naHens (1) Kk nesomy
1 npaBoMy npodunsam BepTukanbHeiM 19"
C NMUEBOWN CTOPOHBI WKada Ha HY>KHOM
BbICOTE.

Lar 2
Mpon3BeanTe MOHTaX 3akNaHbIX raek (2)
Ha Npodunn BePTUKaSIbHbIE B HYXXHOM MECTE.

Llar 3
3adukcupyinte danblu-naHens BuHTamu (3)
C BTynKamu (4).

Lar 4

MopcoeanHUTE OAVH KOHEL, MpoBoaa
3a3emMneHus (6) K KOHTaKTy Ha danblu-naHenm
1 3adukcumpyiiTe rakon (5) ¢ wanbow (7),

a [pyrowv NpuKpyTuUTe K kKapkacy Lwkada
BUHTOM (8) c wawboli (9).

IMpumeyaHne — Ha JaHHOM pUCYHKe NepeaHsist v 3aaHss ABEPb
He NokasaHbl.



TK

COCTAB KOMIT/IEKTA LIOKONA

YnakoBka yronka

@ Yeonok uokong h =100 MM - & wm @ Yzonok uokans h = 100 MM pezyn - & wm

@ Yzonok uokons h = 200 MM - & wm @ Yzonok uokona h = 200 MM peayn - & wm

@ l'atka 3oknadHas M8 - 8 wm

@ banm M8x20 - 8 wm

@ [ladda kormakmHas 8 - 8 wm

YriakoBka amopTn3aTopa BUGpOracaLIero

@ Amopmusamop BuBpozacawud - & wm
N

YnakoBka naHenn crnowHoi, nepdopupoBaHHON M NAHEM C LIETOYHBIM BBOAOM

@ MaHens cnnowHas 8ng uokons 600 MM - 1 wm

MaHens cnnowHas 8ns uokons 800 MM - 1 wm

Marens cnnowHas 8ng uokons 1000 MM - 1 wm

MaHens cnnowHas 8ns uokons 1200 MM - 1 wm

Marens nepgopupobarnag dnq uokons 600 MM - T wm

MaHens nepgopupobanHas dns uokons 800 MM - T wm

MaHens nepgopupobaxras dng uokons 1000 MM - 1Twm

Mavens nepopupobanHas dns uokons 1200 MM - 1 wm

MaHens ¢ wemoyHsiM BBodom Bns uokong 600 MM - 1 wm

MaHens ¢ wemoyHsiM BBodom Bns uokong 800 MM - 1 wm

Marens ¢ wemoyxsiM BBodom Bns uokons 1000 MM - 1 wm

Marens ¢ wemosxbiM BBodom Bns uokons 1200 MM - 1 wm

["atka 3aknadHos M6 - 2 wm

Bunm M6x20 - 2 wm
Bmynka BucmaHuuoHHas - 2 wm

ladda koHmakmHas 6 - 2 wm

CNONONONCIONCIONONCOROICIGEOND)

3



YnakoBKa NaHesnm BblABUXHOM

@ Mavens BuidbuxHas 3ns uokons 600/800x1000 - 1 wm

/ @ Hanpabngiowas - 2 wm
G

@ @ Bukm M6x15 - 8 wm

Mpumeyanme — LIokonb ¢ NaHeNbio BbIABYXHOMA NOAX0AMT Ans Wwkados rnyouHoii 1000 mMm.

NOPAA0K MOHTAXA

[lns MoHTaxa Bam noTpebyeTcs KpecToBas
OTBEPTKA U rae4Hbl KJTHOY.

Jns yckopeHus npouecca MoHTaxa
pPeKoMeHayeTCs MCNOb30BaTh LLUYPYNOBEPT.

COopkKa LLoKOJIsl, COCTOSILL,Ero U3 NaHenu
BblIABUXHOM, 4-X YroJIKOB BbICOTOM

100 MM 1 3-x NaHenem CNOLLHbIX

ang wkadga wupuHoi 1000 mm

LWar 1
MpounsBeanTe MOHTaX 3aknagHbix raek M6
Ha YroJsikv B HY)XKHOM MecCTe.

Llar 2

MpunoxumnTe naHenb CAAOLLHYIO K YrOJKy.
3adukcnpyiTte BUHTOM M6x20 ¢ BTYNIKOM
ONCTaAHLMOHHOM 1 Waiboii KOHTaKTHOWN
rnaHenb C yronkoM B HY>XHOM MecCTe.

Llar 3
MoBTOpUTE War 2 CO CNeAyLLMM YrOJIKOM.

Lar 4

MpunoxuTe HanPaBASIOLLYIO K YrOJIKY.
3adukcnpyiite BUHTaMn M6x15
HanpaesIOLLYIO C YrOJIKOM B HY>XHOM MeCTe.

Llar 5
MoBTOpUTE War 4 ons NPOTUBOMNONOXHOMN
CTOPOHbI HaNpPaBASOLWEN.

LLiar 6

Mocne Toro, kak Npon3eeneHa coopka

TPEX CTEHOK LLOKONS 1 3adUKCMPOBAHbI
Hanpasnagwouwme, HeO6XOD,VIMO COCTbIKOBaATb
BblABVKHYIO MaHe b C HanpaBnaloWnMn.




C6opkKa L,0KOoNs NPOCTOro

C 2-M$ CMJIOLUHBIMUY MaHEeNIMU, NaHenbio
nepdopupoBaHHO U NaHEeNbIO

C WEeTO4YHbIM BBOAOM, a TAKXKe Yyrosikammu
BbicoToi 100 MM ans wkada WPUHOMN
1200 mm

LWar 1
I'Ipomsse.u.me MOHTaX aMopTmn3aTtopa
K'yroJjikam, Kkak nokasaHo Ha puUCyHKe.

Llar 2
Mpoun3BeanTe MoHTaX 3aknagHbix raek M6
Ha yrosiku B Hy>KHOM MecCTe.

Llar 3

MpunoxuTe NaHenb CMIOLLHYIO K YrOJKy.
3adukcunpyinte BuHTOM M6x20

C BTYJIKOV AMCTaHLMOHHOM 1 Wwaiibom
KOHTaKTHO MaHesb C Yroakom

B HY>XKHOM MecCTe.

Llar 4
MoBTopuTE Warn 2-3 co cnenyowmm
YrOJIKOM.

LWar 5

MoBTopuTe Warn 2-3 ¢ naHenbio
nepdopnpPOBaHHON N MNAHESbIO LLLETOYHOIO
BBOZA

MoHTax uokonsa K wkady

LWar 1

Ha yronkun cobpaHHOro LLoKoss Npon3BecTu
MOHTaX 3aknagHbIx raek M8.

[anee noctaBuTb WKad Tak, 4ToObl OTBEPCTUE
yronikoB Lwkada coBnann ¢ 0TBEpPCTUEM
3aknagHo rarikn M8.

3adukcnposaTb 6onTamm M8x20

c wanbamn 8.

IMpumeyaHne — Ha iaHHOM pUCYHKE 3aiHsist IBEPb HE NOKa3aHa.

lMpumeyaHue — TUNOUCTIONHEHNS! LIOKOMS Ha PUCYHKAX YKa3aHbl ANs IPUMEpA.



=i
A

COCTAB KOMMEKTA MOJIKM BblABMXHOWN KIABUATYPHOM

YnakoBka

@ Kpennexue - 2 wm

@ l'aoka 3aknados M6 - 8 wm

(&) Busm MexT5 - 8 um

@ Monka BeiBBuxHas knabuamypHas - 1 wm

(5) Waida 64 - & um
% @ bonm Mex2L - L wm

@ @ Bmynka nnacmukobas - & wm

Knos - 2 um

NOPAA0K MOHTAXA

Jlns MOHTaxa Nonku BbIABUXHOW KaBnaTypHOM
(oanee — nonka) BaM notpebyeTcs oTBEpTKa
KPecToBasi N raeyHblii KoY.

[lns yckopeHus npoLuecca MoHTaxa
pPeKoMeHayeTCsa NCNOb30BaTh LLUYPYNOBEPT.
Mepepn TeM Kak yCTAaHOBUTb MOJIKY
HeobXoAMMO YCTaHOBUTL ABa NPodus
MOHTaXHbIX LLeHTPasbHbIX.

[MopsaoK MOHTaxa CMOTPUTE B UHCTPYKLIUN
ZP.001.1.1M.

LWar 1
MpunoxuTe kpenneHune (2) k nonke (1) kak
rnokasaHo Ha PUCYHKe.

Lar 2

MpunoxuTte nonky (1) K neBoOMy 1 NPaBoMy
npodunam BepTukanbHeiM 19" ¢ nvueBomn
CTOPOHbI WKada Ha HYXXHO BbICOTE.

Lar 3
Mpon3BeanTe MOHTaX 3akNagHbIX raek (3)
Ha NPodWAM BEPTUKASIbHBIE B HYXXHOM MECTe.

Lar 4
3adukecnpynTe nonky (1) BuHTamMu (4)
¢ wanbamu (5).

LWar 5

lMpoBeguTe NoO HanpaeNAoLWMM NPodUb
MOHTAXHbIN LeHTpasibHbIA 0 MOMEHTa
COBMaAeHns OTBEPCTUI MOA KpenneHme
nonkun. 3adpurkcunpyiite Npodusib MOHTaXKHbIN
LLeHTPasIbHbIN.

LLar 6

[Mpon3BeamnTe MOHTaxX 3akagHbIX raek (3)
Ha NPodnIe MOHTaXHOM LIEHTPaNIbHOM

B HY>)XHOM MecCTe.

LWar 7

3adukenpyinTe nonky (1) 6ontamm (6)

C BTynKamm (7) Kak noka3aHo Ha PUCYHKE.

lMpumeyatne — Ha [aHHOM pUCYHKE NepeHsisl 1 3aHs ABEpU
He MoKa3aHbl.




K

COCTAB KOMMEKTA MOJKM CTALWOHAPHOW PEMYNIMPYEMOW

YnakoBka

@ MoAka CMAUUDHAPHAS pezyAUpYeMas = @ laika 3aknadHas M6 - 6 wm
(nepednas 4acme) - 1wm !||

'@ @ BuHm M6x15 - 6 wm

@ Mofka cMauuoHapHas pezynupyemas @ Burm M6x10 - & wm
(30dHsg yacms) - 1 wm @ @

o) (6) Waida 64 -6 um

NOPAA0K MOHTAXA

[lna MoHTaxa Bam noTpebdyeTcs KpecToBas
otBepTka, TORX -06pa3Hbiii T25.

[lna yckopeHusi npouecca MoHTaxa
PEKOMEHYETCS UCMOJIb30BaTb LLYPYNOBEPT.

War 1
CocCTbIKyNTe NepenHior YacTb nosku (1)
C 3agHen (2).

Llar 2

MpunoxwTe NonKy K NIeBOMY 1 NpaBoMy
npodunam BepTrkanbHbeiM 19" ¢ nnuueBon

1 3aHEN CTOPOHbI WKada Ha HY>XHO BblCOTE.
OTperynupynTe no aJivHe.

Lar 3
3adukcnpynTe nepenHio YacTb Nonku (1)
C 3agHel (2) BuHTamum (5).

LWar 4
Mpon3BeanTe MOHTaX 3akNagHbIX raek (3)
Ha NPodWAM BEPTUKASIbHBIE B HYXXHOM MeCTe.

Lar 5

3adukcnpyiTe nosky BUHTammu (4)

¢ wanbamun (6) c NMLEBON 1 3aaHE CTOPOHbI
wkada.

lMpumeyaHne — Ha faHHOM pUCYHKe 3aaHa9 ABEPb HE NokasaHa.



=i
A

COCTAB KOMIMEKTA ALLMKA BbiBUXHOIO

YnakoBka

@ Awuk BeidbuxHol - 1T wm @ Burm M6x30 - 2 um

@ @ Bmynka - & wm
@ l'aika 3aknadHas M6 - 6 wm

@ Bmynka - & wm
(3) Bum Mex12 - & um |
MOPAA0K MOHTAXA

[lna MoHTaxa nonku Bam notpedyeTcs
OTBEPTKA KPecToBas.

[lna yckopeHusi npoLecca MoHTaxa
peKkoMeHayeTCs UCMoJSIb30BaThb LLYPYNOBEPT.
Mepepn TeM Kak yCTAaHOBUTb ALLMK BbIABUXKHOM
(nanee — AWMK) HEOBXOANMMO YCTAHOBUTL ABa
NPOGUIA MOHTaXHbIX LEHTPaNbHbIX.
[MopsnoK MOHTaxa CMOTPUTE B UHCTPYKLLIUN
ZP.001.1.1M.

LWar 1

MpunoxuTte Awmk (1) K neBOMY 1 NpaBomy
npodunam BepTrKanbHbiM 19" ¢ nnueBon
CTOPOHBI LLKada Ha HY>KHOW BbICOTE.

Lar 2
[Mpon3BeanTe MOHTaX 3akafHbIX raek (2)
Ha NPodGWAM BEPTUKASIbHbBIE B HYXXKHOM MeECTe.

Llar 3
3adukcnpyinte Awmk BuHTamm (3).

LWar 4

MpoBeauTe No Hanpaen[LWMM Npodunb
MOHTaXHbI LEeHTPasbHbIA 0 MOMEHTA
COBMNafeHns OTBEPCTUN MO, KpeneHne
Aawmka. 3adukcmpyinte Npoduib MOHTAXHbIN
LLEHTPasNbHbIN.

Lar 5

Mpon3BeanTe MOHTaX 3akNaaHbIX raek (2)
Ha Npodune MOHTaKHOM LLEHTPaNbHOM

B HY)XHOM MecCTe.

Llar 6
3adwukenpynTe AWk (1) BuHTamMu (4)
C BTynkamu (5), Kak noka3aHO Ha PUCYHKE.

lMpumeyanne — Ha faHHom PUCYHKE nepeHasa 1 3aHAa ABEPb
HE MoKasaHbl.



TK

COCTAB KOMMJEKTA MOJIKM BblABMXHOW CEPBEPHOM

YnakoBka

@ Manka BudbuxHas cepbepras - 1 wm @ l'auka 3aknadwas M6 - 12 wm

(@ Hopatsougs - 2 um (5) Buwm MoxT5 - 12 um
(&) Bukm M5x8 - 17 um

@ Kpennerue - 2 wm
@ @ ladda 2pabep 6 - 12 wum

NOPAA0K MOHTAXA

[na moHTaxa Bam noTpebyeTcs KpecTosas
oTBEpPTKA.

[nsa yckopeHus npouecca MoHTaxa
pPEKOMEHAYEeTCS MCNOJIb30BaTh LUYPYNOBEPT.
Mepen TeM Kak yCTaHOBUTb MOJIKY BblABUXHYIO
cepBepHylo (Janee — noska) Heo6xoaAMMo
YCTaHOBMWTb ABa NPOMUNS MOHTaXHbIX
LeHTPabHbIX.

MopanoK MOHTaXa CMOTPUTE B MHCTPYKLIMN
ZP.001.1.M.

War 1

Mpunoxunte HanpasnswoLwme (2) k nonke (1),
KaK noka3aHOo Ha pPUCYHKe 1 3adukcupymnte
BUHTaMu (6) B yka3aHHbIX MECTax.

Llar 2

MpunoxuTe kpenneHune (3) kK HaNpaBnsaoLLeln
(2), kKak NoKa3aHO Ha PUCYHKE N 3adUKCUpynTe
BUHTaMM (6) B yKa3aHHbIX MECTaXx.

Llar 3

Mpunoxute nonky (1) K npodunam
BepTuKanbHbiM 19" 1 IPOdUASIM MOHTXKHbBIM
LLeHTpasibHbIM C BHYTPEHHE CTOPOHbI Lkada
Ha HY>XHOI BbICOTE.

Lar 4

[MpoBeguTe No Hanpaen[oLWMM NPodusb
MOHTaXHbIN LEHTPasbHbIN 40 MOMEHTA
COBMaAeHns OTBEPCTUI MOA KpenneHme
nonkun. 3adpukcunpyite Npodunsib MOHTAXKHbIN
LLeHTPasbHbIN.

Lar 5

MponsBeanTe MOHTaxX 3akNagHbIX raek (4)
Ha Npoduan BepTUKasbHble 1 Npodunn
MOHTaXHbI€ LIeHTpasibHbI€ B HY>KHOM MecTe.

LLiar 6

3adukcnpyiiTe Nonky BuHTamu (5) ¢ warbamm
(7) c BHyTpeHHel CTOpOoHbI Lkada B 6-Toukax
Ha AByx napax 19" npodunei n nape Mpumeyatne — Ha JaHHOM PUCYHKE NEpEnHsa 1 3ajHss ABEpb
npodunen MOHTaXHbIX LLEHTPaJIbHbIX. He 1oKa3aHbl.




K

COCTAB KOMMEKTA NMOJKN CTALMOHAPHOW C KABENbHBIM KObLAMM W LLEETOYHBIM BBOZOM

YnakoBka

@ Monka CMAUUOHAPHAA C Op2aHAU3epoM @ @ Konbuo - 5 wm

U wemayHeiM BBodom - 1 wm
i|| @ l'aika 3aknadHas M6 - 8 wm

(&) Busm MexT5 - 8 um
@ lladda 64 - 8 wm

NOPAA0K MOHTAXA

[lns MOHTaxa nosnku cTaumoHapHOM

C kabenbHbIMU KOJbLAMU U LLLETOYHbIM
BBOZOM (Zanee — Nosku) Bam notpedyeTcs
KpecToBasi 0OTBepTKa.

[ns yckopeHusi npoLiecca MoHTaxa
pPEeKOMEHYeTCs UICMOb30BaTh LLYPYNOBEPT.

LWar 1
YcTtaHoBuTe konbLa (2) B rHe3ga nosku (1)
6€e3 NoOMOLLM NHCTPYMEHTA.

Llar 2

MpwunoxwuTe nonky (1) Kk nesomy

1 NpaBoMy Npoduasam BepTuKasnbHbiM 19"
C NTMUEBOW N 3aHEN CTOPOHBDI Wkada

Ha HY>XXHO BbICOTE.

Lar 3
OTperynupyiite 4JvHy NoJiK1 BUHTOM,
KaK noka3aHO Ha pPUCYHKe.

Lar 4

MponsBenmTe MOHTaX 3akNaaHbIX raek (3)
Ha NPoduUNn BEPTUKASbHbIE C INLLEBOM
CTOPOHbI 1 TbIIbHOM, B HYXXHOM MecCTe.

Lar 5

3adukcunpyite nonky (1) BuHTamun (4)

¢ wanbamu (5) c nMueBon 1 3aaHelt CTOPOHbI
wkada.

I'Ipmmeqaﬂme — Ha paHHom pucyHke nepeHasa 1 3afHaa ABepb
He NoKasaHbl.

10



TK

COCTAB KOMMEKTA MOJIKN CTALWOHAPHOW CEPBEPHOW

YnakoBka

@ l'atka 3aknadHas M6 - 8 wm

@ Monka CmauucHapHas =

cepbepHas - 1wm ll
() Wit 64 - 8 um

@ ladda zpobep - 8 wm

% () Bomm MoxT6 - 8 um

NOPAA0K MOHTAXA

[lns MOHTaxa nosnku cTaumoHapHOM
cepBepHOIi (anee — NoJsiku) Bam notpedyeTcs
KON,

Mepep TeM kak yCTaHOBUTb MOJIKY
HeobOX0AMMO YCTaHOBUTL ABa Npoduns
MOHTaXHbIX LLEHTPaNbHbIX.

MopsifoK MOHTaXxa CMOTPUTE B UHCTPYKLMUN
ZP.001.1.M.

LWar 1

MpunoxuTte nonky (1) K neBOMy 1 NPaBoMy
npodunam BepTrkanbHelM 19" ¢ BHyTpeHHel
CTOPOHBI WKada Ha HY>XHOW BbICOTE.

Llar 2

MposeauTe No HanpasnALWLMM NPObUIb
MOHTaXHbIV LEeHTPasbHbIA O MOMEHTA
COBMafeHns OTBEPCTUI MOL KpenneHme
nonkun. 3adpukcupyrte Npodunsib MOHTAXKHbIN
LLEHTPAsbHbIN. Mpumeyatne — Ha ;aHHOM PUCYHKE NepenHsisl 1 3aaHsA ABEPb

He noka3aHbl.
Lar 3
[Mpon3BeanTe MOHTaX 3akafHbIX raek (2)
Ha Npodunn BepTUKanbHble U Npodunu
MOHTaXHbI€ LIeHTpasibHbI€ B HY>KHOM MecTe.

Lar 4

3adukcupyinte nonky 6otamu (5) ¢ wandammn
(3), (4) c BHYTpEHHE CTOPOHbI LLKada

B 6 TOukax Ha aByx napax 19" npodunen

1 nape npodunen MOHTaXHbIX LLeHTPabHbIX.

11



[ 1 ]

1mK

BY ZPAS SERIES SERVER CABINET
(ACCESSORIES)

Installation instructions

CONTENT OF THE FALSE PANEL SET

1U false panel package

£ 3 @ U false panel - 1pc @ Ground wire - 1 pc

@ @ Grover washer 5 - 1pc
M6x10 screw - 1pc
@ @ Grover washer 6 - 1pc

\ @ M6 nutsert - 2 pcs
’@ @ M6x15 screw - 2 pcs

@ @ Plastic bushing - 2 pcs
(o G Nts-1pe

2U/3U/4U/5U/6U false panel package

@ 2U false panel - 1pc P E @ 5U false panel - 1pc
g @ 3U false panel - 1pc

= 6U false panel - 1pc
j @ 4U false panel - 1pc ’L

@ Ground wire - 1pc

@ Grover washer 5 - 1pc
@ M6x10 screw - 106 pcs

@ @ Plastic bushing - & pcs @ @ Grover washer 6 - 1pc
(1) Nut5-1pc

@ M6 nutsert - 4 pcs

’@ @ M6x15 screw - b pcs

12



INSTALLATION PROCEDURE

To install any false panel, you will need

a Phillips screwdriver.

To speed up the installation process, it is
recommended to use a screw driving machine.

Step 1

Attach the false panel (1) to the left and right
vertical 19" profiles on the front side of the
cabinet at the desired height.

Step 2
Install the nutserts (2) on the vertical profiles in
the right place.

Step 3
Fix the false panel with screws (3) with
bushings (4).

Step 4

Connect one end of the ground wire (6) to the
contact on the false panel and fix it with a nut
(5) with washer (7), and screw the other end to
the cabinet frame with a screw (8) with washer
(9).

Note — The front and rear doors are not shown in this figure.

13



=i
A

CONTENT OF THE BASE SET

Angle package

@ Base angle h = 100mm - & pcs @ Base angle ajustable h = 100mm - & pcs

@ Base angle h = 200mm - & pcs @ Base angle qjustable h = 200mm - & pcs

@ M8 nutsert - 8 pcs

(1) M8x20 bolt - 8 pcs

@ Confact washer 8 - 8 pcs

Vibration damping pad package

@ Vibration damping pad - & pcs
N

Package of the solid perforated panel and a panel with a brush strip inlet

@ 1 Solid panel for the base, 600 mm - 1 pc

Solid panel for the base, 800 mm - 1 pc

1 Solid panel for the base, 1000 mm - 1 pc

1 Solid panel for the base, 1200 mm - 1 pc

1 Perforated panel for the base, 600 mm - 1 pc

Perforated panel for the base, 800 mm - 1 pc

Perforated panel for the base, 1000 mm - 1 pc

Perforated panel for the base, 1200 mm - 1 pc

Brush stripe inlet panel for the base, 600 mm - 1 pc
B B Brush stripe inlef panel for the base, 800 mm - 1 pc
Brush stripe inlef panel for the base, 1000mm - 1 pc

Brush stripe inlef panel for the base, 1200 mm - 1 pc

M8 nutsert - 2 pcs
M6x20 screw - 2 pcs

Spacing bushing - 2 pcs

CNONONONCIONCIONONCOROICIGEONO)

Contact washer 6 - 2 pcs

14



=i
A

Package of the sliding panel

@ Sliding panel for the base, 600/800x1000 - 1 pc

@ Guide - 2 pcs
G

@ @ M6x15 screw - 8 pcs

Note: The base with a sliding panel is suitable for cabinets with a depth of 1000 mm.

INSTALLATION PROCEDURE

For installation, you will need a Phillips
screwdriver and a wrench.

To speed up the installation process, it is
recommended to use a screw driving machine.

Assembly of the base consisting of

a sliding panel, 4 angles of 100 mm height
and 3 solid panels for a cabinet with

a width of 1000 mm

Step 1
Install M6 nutserts on the angles in the right
place.

Step 2

Attach the solid panel to the angle.

Fix the panel and the angle in the right place
using M6x20 screw with spacing bushing and
a contact washer.

Step 3
Repeat the step 2 when mounting the next
angle.

Step 4

Attach the guide to the angle.

Fix the guide and the angle in the right place
using M6x15 screws.

Step 5
Repeat the step 4 for the opposite side of the
guide.

Step 6

After the assembly of the three walls of the
base is made and the guides are fixed, it is
necessary to conjoin the sliding panel with the
guides.

15



K

The assembly of the simple base with

2 solid panels, perforated panel and

a panel with a brush stripe inlet, as well as
angles with a height of 100 mm for

a cabinet of 1200 mm width

Step 1
Install the damping pad on the angles as
shown in the figure.

Step 2
Install M6 nutserts on the angles in the right
place.

Step 3

Attach the solid panel to the angle.

Fix the panel and the angle in the right place
using M6x20 screw with spacing bushing and
a contact washer.

Step 4
Repeat the steps 2-3 when mounting the next
angle.

Step 5
Repeat the steps 2—-3 with the perforated panel
and the brush stripe inlet panel.

Installation of the base into the cabinet

Step 1

Install M8 nutserts on the angles of the
assembled base.

Next, put the cabinet so that the hole of the
angles of the cabinet match with the hole of
the M8 nutsert .

Fix it with M8x20 bolts with washers 8.

Note — The rear door is not shown in this figure.

Note — Types of the base are indicated in the figures as an example.

16



=i
A

CONTENT OF THE SET OF A SLIDING KEYBOARD SHELF

Package

@ Sliding keyboard shelf - 1 pc

@ Fixing brace - 2 pcs

@ M6 nufsert - 8 pcs

@ MbxT5 screw - 8 pcs

@ Washer 6,4 - & pcs
% () Mbx2h bolt - pcs

@ @ Plastic bushing - & pcs

Key - 2 pcs

INSTALLATION PROCEDURE

To install the sliding keyboard shelf
(hereinafter referred to as the shelf), you will
need a Phillips screwdriver and a wrench.

To speed up the installation process, it is
recommended to use a screw driving machine.
Before installing the shelf, it is necessary to
install two central mounting profiles.

For the installation procedure, see
ZP.001.1.M instructions.

Step 1
Attach the fixing brace (2) to the shelf (1) as
shown in the figure.

Step 2

Attach the shelf (1) to the left and right vertical
19" profiles on the front side of the cabinet at
the desired height.

Step 3
Install the nutserts (3) on the vertical profiles in
the right place.

Step 4
Fix the shelf (1) with screws (4) and washers
(5).

Step 5

Run the central mounting profile along the
guides until the shelf mounting holes match.
Fix the central mounting profile.

Step 6
Install the nutserts (3) on the central mounting
profile in the right place.

Step 7
Fix the shelf (1) with bolts (6) and bushings (7)
as shown in the figure.

17

Note — The front and rear doors are not shown in this figure.



=i
A

CONTENT OF STATIONARY ADJUSTABLE SHELVE SET

Package

Stationary adjustable shelve =5 M6 nutsert - 6 pcs
©

[frant part) - 1pc

'@ @ M6x15 screw - 6 pcs
@ Stationary adjustable shelve @ M6x10 screw - & pcs

[rear part) - 1pc
@ Washer 6,4 - 6 pcs

INSTALLATION PROCEDURE

For installation, you will need a Phillips
screwdriver, TORX L-shaped T25.

To speed up the installation process, it is
recommended to use a screw driving machine.

Step 1
Conjoint the front part of the shelf (1) and the
back one (2).

Step 2

Attach the shelf to the left and right vertical
19" profiles on the front and back sides of
the cabinet at the desired height. Adjust the
length.

Step 3
Fix the front part of the shelf (1) with the rear
one (2) using the screws (5).

Step 4
Install the nutserts (3) on the vertical profiles
in the right place.

Step 5
Fix the shelf with screws (4) and washers (6)
on the front and back side of the cabinet.

Note — The rear door is not shown in this figure.

18



CONTENT OF THE PULL-OUT DRAWER SET

@ Pull-out drawer - 1 pc

@ M6 nutsert - 6 pcs

@ M6x12 screw - & pcs

\@ @ M6x30 screw - 2 pcs
@ @ Bushing - pcs

INSTALLATION PROCEDURE

To mount the shelf, you will need a Pillips
screwdriver.

To speed up the installation process, it is
recommended to use a screw driving machine.
Before installing the pull-out drawer
(hereinafter referred to as the drawer), it is
necessary to install two central mounting
profiles.

For the installation procedure, see
ZP.001.1.M instructions.

Step 1

Attach the drawer (1) to the left and right
vertical 19" profiles on the front side of the
cabinet at the desired height.

Step 2
Install the nutserts (2) on the vertical profiles in
the right place.

Step 3
Fix the drawer with the screws (3).

Step 4

Run the central mounting profile along the
guides until the drawer fixing holes match.
Fix the central mounting profile.

Step 5
Install the nutserts (2) on the central mounting
profile in the right place.

Step 6
Fix the drawer (1) with screws (4) and
bushings (5) as shown in the figure.

19

Note — The front and rear doors are not shown in this figure.



=i
A

CONTENT OF THE SERVER SLIDING SHELF SET

Package

@ Server sliding shelf - 1pc @ M6 nutsert - 12 pcs

@ Guide - 2 pcs @ M6x15 screw - 12 pcs
@ M5x8 screw - 17 pcs
@ @ Grover washer 6 - 12 pcs

@ Fixing brace - 3 pcs

INSTALLATION PROCEDURE Steps 2-3

For installation, you will need a Phillips
screwdriver.

To speed up the installation process, it is
recommended to use a screw driving machine.
Before installing the sliding shelf (hereinafter
referred to as the shelf), it is necessary to
install two central mounting profiles.

For the installation procedure, see
ZP.001.1.M instructions.

Step 1

Attach the guides (2) to the shelf (1) as shown
in the figure and fix them with screws (6) in the
specified places.

Step 2

Attach the fixing brace (3) to the guide (2) as
shown in the figure and fix it with the screws (6)
in the specified places.

Step 3

Attach the shelf (1) to the 19" vertical profiles
and the central mounting profiles on the inside
of the cabinet at the desired height.

Step 4

Run the central mounting profile along the
guides until the shelf mounting holes match.
Fix the central mounting profile.

Step 5
Install the nutserts (4) on the vertical profiles
and the central mounting profiles in the right
place.

Step 6

Fix the shelf with screws (5) and washers (7)
on the inside of the cabinet at 6 points on
two pairs of 19" profiles and a pair of central
mounting profiles. Note — The front and rear doors are not shown in this figure.

20



K

CONTENT OF THE SET OF STATIONARY SHELF WITH CABLE RINGS AND A BRUSH STRIP INLET

Package

@ Stationary shelf with organizer
and a brush strip inlet - 1 pc

@ @ Ring - 5 pcs
@ M6 nutsert - 8 pcs

(&) MoxT5 screw - 8 pes
@ Washer 6.4 - 8 pcs

INSTALLATION PROCEDURE

To install a stationary shelf with cable rings
and a brush strip inlet (hereinafter referred
to as the shelves), you will need a Phillips
screwdriver.

To speed up the installation process, it is

recommended to use a screw driving machine.

Step 1
Install the rings (2) into the shelf slots (1)
without using a tool.

Step 2

Attach the shelf (1) to the left and right vertical
19" profiles on the front and back sides of the
cabinet at the desired height.

Step 3
Adjust the length of the shelf with a screw,
as shown in the figure.

Step 4
Install the nutserts (3) on the vertical profiles
on the front and back sides in the right place.

Step 5
Fix the shelf (1) with screws (4) and washers
(5) on the front and back sides of the cabinet.

Note — The front and rear doors are not shown in this figure.



=i
A

CONTENT OF THE SERVER STATIONARY SHELF SET

Package

@ Server stationary @ M6 nutsert - 8 pcs

shelf -1pc

]
@ Washer 6.4 - 8 pcs
@ Grover washer - 8 pcs

O © wextotot - epes

INSTALLATION PROCEDURE

To install the server stationary shelf
(hereinafter referred to as the shelf), you will
need a wrench.

Before installing the shelf, it is necessary to
install two central mounting profiles.

For the installation procedure, see
ZP.001.1.NM instructions.

Step 1

Attach the shelf (1) to the left and right vertical
19" profiles on the inside of the cabinet at the
desired height.

Step 2

Run the central mounting profile along the
guides until the shelf mounting holes match.
Fix the central mounting profile.

Step 3

Install the nutserts (2) on the vertical profiles
and central mounting profiles in the right
place.

Step 4

Fix the shelf with bots (5) and washers (3),
(4) on the inside of the cabinet at 6 points on
two pairs of 19" profiles and a pair of central
mounting profiles.

Note — The front and rear doors are not shown in this figure.

N3panune/Version 1

22



